
Page 8-10

8
G

�����
�����
�����
�����
�����
�����
�����
�����

yyyyy
yyyyy
yyyyy
yyyyy
yyyyy
yyyyy
yyyyy
yyyyy

TYPICAL 2 
  PLACES

TYPICAL 6
  PLACES

TYPICAL 2 
  PLACES

TYPICAL 2 
  PLACES

TYPICAL 3
  PLACES

TYPICAL 2 
  PLACES

CLAMP 
 ONLY

1

2

3
4

6

5

7

8

9

10

11

12

13
14

15

16
17

18

19

20

20 



ITEM PART NO. DESCRIPTION

 1    2    3    4 

Page 8-11

8
G

QTY

1 1016535 CONNECTOR, CORD ........................................................................................................ 1

2 1016538 O-RING ............................................................................................................................... 1

3 1016506 CLAMP ................................................................................................................................ 1

4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ....................................... 1

5 1016564 PIN ...................................................................................................................................... 2

6 1016565 BEARING, BALL ................................................................................................................. 1

7 1016567 SEAL, CRANKSHAFT ........................................................................................................ 1

8 1016584 BOLT, 2-ENDED, M8 x 1.25 x 69MM .................................................................................. 2

9 1016458 BOLT, FLANGED, M8 x 1.25 x 45MM ................................................................................. 6

10 1016520 COVER, CRANKCASE ....................................................................................................... 1

11 1016446 GASKET, CRANKCASE COVER ........................................................................................ 1

12 1016456 BOLT, FLANGED, M6 x 1 x 12MM ...................................................................................... 2

13 1016510 BRACKET, OIL LEVEL SWITCH ........................................................................................ 1

14 1016494 SENSOR, OIL LEVEL ......................................................................................................... 1

15 1016496 SCREW, CROSS PAN HEAD, M4 x .7 x 8MM .................................................................... 3

16 1016454 BOLT, FLANGED, M5 x .8 x 8MM ....................................................................................... 2

17 1016472 PLATE, OIL FILTER SCREEN ............................................................................................ 1

18 1016521 SCREEN, OIL FILTER ........................................................................................................ 1

19 1019154-01 CAMSHAFT, COMPLETE ................................................................................................... 1

20 1016453 TAPPET ............................................................................................................................... 2 

FE 290 ENGINE


